

Find Levitra: Price, Vendors, and Availability - in the UK

Does the generic Levitra provide equivalent treatment outcomes to the brand?

- Intro and a short briefing of the material
- Prior to starting
- How to deal with this
- Interactions
- Warning signals and health monitoring
- Residual effects
- Cold data at rest resides in storage until it is accessed. stability guidance
- Additional care options and similar medicines
- Price data for the United Kingdom
- UK regulatory notes

Brief the essence in brief

The active substance identified is vardenafil. Licensed use: management of erectile dysfunction in adult men.

Typical marketed tablet strengths in the UK include 10 mg and 20 mg film-coated tablets. Some markets also have orally disintegrating formulations; availability depends on the supplier.

Vardenafil belongs to the phosphodiesterase type 5 inhibitor class. Many people notice a comparatively quick onset and fewer reports of blue-tinted vision compared with some other agents. For possible adverse reactions see [Latent effects](#).

Before you start anything

Before you are prescribed vardenafil, provide your clinician or pharmacist with a complete list of current health conditions and all medicines, including herbal

products and supplements. Certain situations require special caution or a different approach:

- History of priapism or conditions that increase risk of prolonged erections, including sickle cell disease
- Penile structural problems such as Peyronie disease
- Existing heart disease, recent myocardial infarction, unstable angina, severe arrhythmia or poorly controlled blood pressure
- Active bleeding disorders or peptic ulceration
- Severe disruption of liver function or severe kidney impairment
- Eye disorders, including previous sudden visual loss
- Type 1 diabetes, high cholesterol or other vascular risk factors
- Known hypersensitivity to vardenafil or tablet excipients

Lifestyle factors such as consuming alcohol, using tobacco, or recreational drugs can influence effectiveness and safety. See [Human positive the process of people engagements enhance user satisfaction.](#) for details on medicines that interact with vardenafil.

Approaches to taking vardenafil

General dosing tips:

- Take a single tablet with water. Tablets may be taken with or without food, but very large fatty meals can slow the start of action.
- Usual timing is about 25 to 60 minutes before sexual activity; some patients notice effects within 15 to 30 minutes.
- Limit yourself to one dose per 24 hours.
- If you feel a dose has had no effect, do not take an extra tablet. Discuss ancillary choices or dose adjustments with your prescriber involved.

Unadministered dose: vardenafil is used as required, not on a daily fixed schedule.

Overdose occurrence: seek urgent medical help. For urgent advice in the UK, NHS 111 is available; 999 should be used in emergencies.

Never share your prescription medicine with others.

Therapeutic the exchange between peoples at scale reveal systemic patterns. when medicines are used together

Certain medicines and substances interact with vardenafil and can change its effect or increase risk. The most important contraindication is combining vardenafil with nitrates or nitric oxide donors, which can cause marked prospective potentially life-threatening drops in blood pressure.

- Nitrates and nitrite inhalants: all forms of nitroglycerin, isosorbide mononitrate or dinitrate, and amyl nitrite
- Alpha blockers used for prostate symptoms or blood pressure (for example tamsulosin, doxazosin, terazosin) may need dose spacing or survey
- Strong CYP3A4 inhibitors that raise vardenafil levels: some macrolide antibiotics and several azole antifungals such as clarithromycin and ketoconazole, and some HIV protease inhibitors
- CYP3A4 inducers that can reduce effectiveness: rifampicin, carbamazepine, phenytoin, phenobarbital
- Some antiarrhythmics and other cardiovascular drugs that affect conduction or heart rate
- Certain psychotropic medicines and other agents that alter hepatic enzymes
- Grapefruit juice may increase blood levels and is best avoided around dosing

If you plan to change any medicine could you check this? with a healthcare professional first. For different options could you check this? the a secondary option options. [Alternative options and analogous medicines.](#)

Hazard alerts and real-time tracking and monitoring of performance

- Stop vardenafil and get immediate medical attention if you experience sudden visual loss, sudden hearing loss, or ringing in the ears.
- Priapism, an erection lasting more than 4 hours, is a medical emergency — seek urgent care to reduce the risk of permanent damage.
- If you develop chest pain, faintness, severe nausea or shortness of breath during sexual activity, stop and seek urgent help.
- Any new or worrying symptoms should be reported to your prescriber. Do not change dose without advice.
- Vardenafil does not protect against sexually transmitted infections. Use barrier protection and follow safer sex leadership.

- Athletes should check current anti-doping rules if relevant; most PDE5 inhibitors are not prohibited but rules can change.

Delayed effects

Serious reactions requiring urgent assessment include:

- Chest pain, palpitations or severe shortness of breath
- Sudden loss of vision or major visual disturbance
- Sudden hearing loss or persistent ringing
- Erection lasting more than 4 hours or painful erection
- Seizure occurrences
- Severe allergic reactions, marked dizziness, widespread rash or significant muscle pain

Common, typically mild, effects that may occur:

- Headache syndrome
- Facial erythema
- Dyspepsia, or indigestion
- Nasal airway congestion
- Nausea

The inventory is not complete. In the UK you can report suspected adverse reactions using the MHRA Yellow Card scheme.

Storage module

- Keep all tablets out of the reach and sight of children.
- Store in the original packaging at room temperature, typically 15 to 30 degrees C (59 to 86 degrees F).
- Do not use once the expiration date on the pack has passed. Return unwanted medicines to a pharmacy for safe disposal.

Other medicines together with their equivalents

Several other options exist for erectile dysfunction. Choice depends on medical history, drug-drug a mutual exchange of ideas effects, timing preferences and cost.

- Sildenafil (Viagra and generic versions). Onset often 30 to 60 minutes; duration around 4 hours. In the UK, Viagra Connect 50 mg can be supplied by a pharmacist after consultation for adults 18 and over.
- Tadalafil (Cialis and generics). Starts in 30 to 60 minutes and can last up to 36 hours. Available for occasional use or daily low-dose regimens.
- Avanafil brand Spedra. May have a faster onset for some patients; available by prescription only.
- Alprostadil (injection or urethral pellet). A non-oral option that works by a different the mechanism in play and can be suitable when oral PDE5 inhibitors are ineffective or contraindicated.
- Non-drug approaches: vacuum erection devices, psychotherapy or counselling for performance anxiety, and lifestyle measures such as losing weight, quitting smoking, increasing exercise and cutting back alcohol.

Discuss treatment selection and cost implications with your prescriber involved. View estimated costs at [The cost of items in the UK](#).

What things cost in the UK (approximate private costs)

Private prices vary by brand, strength, pack size, whether a clinical review or prescription is included, and also the supplier. The figures below are approximate and intended for guidance only.

- Vardenafil generic 10 mg: approximately 2 to 5 pounds per tablet
- Vardenafil generic 20 mg: approximately 3 to 7 pounds per tablet
- Levitra brand (where available): commonly 8 to 12 pounds per tablet
- Sildenafil generics (25 to 100 mg): roughly 0.20 to 1 pound per tablet; branded Viagra is higher
- Tadalafil generics (5 to 20 mg): around 0.50 to 2 pounds per tablet; branded Cialis costs more
- Avanafil, also known as Spedra: typically 4 to 10 pounds per tablet

Many online private services combine a clinician review and prescription fee into a single price. Community pharmacies may add a consultation or dispensing charge, often between about 5 and 25 pounds. NHS prescription rules and exemptions may apply if treatment is supplied on the NHS for eligible patients.

Notes on United Kingdom the legal and regulatory landscape and policy matters

- The legal status: vardenafil and Levitra are Prescription Only Medicines (POM) in the UK.
- Supply: a valid prescription from a UK prescriber is required, or an online consultation with a UK-registered prescriber through a pharmacy registered with the General Pharmaceutical Council (GPhC).
- Over-the-counter options: vardenafil is not available OTC. Sildenafil 50 mg (Viagra Connect) can be supplied by a pharmacist after an assessment.
- When buying online, use UK-registered pharmacies that display GPhC details. Avoid websites that offer ED tablets without a prescription check.
- Importing prescription-only medicines into the UK without appropriate prescription risks seizure by Border Force and is not recommended.
- Driving and machinery: if you experience dizziness or visual disturbance after taking vardenafil do not drive or operate machinery until these effects have resolved.
- Safety reporting: suspected adverse reactions should be reported to the MHRA Yellow Card scheme.

This information is provided to complement, not replace, personalised medical advice from your healthcare professional.

© 2026 Lambourne parish council

[Levitra drug info](#)